
D



040





n

5343

lt9.2S1332931SHE[T  4 OF 5[ l/31J96  IREV H

B. LAWSOH

I



I

@
121 II

1-%’ o
c

w IM9.2S1332931SHEET 5 OF 51 1/31/96 IREV Hi

B. LAWSOU



Part Number Description Bubble Number
31649-104 HANDRAIL, RIGHT, PAINTED 5
50918-112 ASSY, HANDRAIL, LEFT, 9.1, 6
31650-104 HANDRAIL, LEFT, PT, WHITE 7
WCCN025-007 WASHER, FLT, 1/4X.734X.065 9
CAKN031-200 SCREW,SKHD,5/16-18X2,BLK ZN,LK 10
KADN031-016 LOCKNUT,HALF,5/16-18,CAD PLT 11
32492-101 BED,TREADMILL,HARD DECK, 12
37060-103 BED, TREADMILL,SOFT DECK 12
32246-104 CAP, END, SIDERAIL, RIGHT, 13
30933-105 TRIM, SIDE RAIL, LEFT, 9.1 14
PACN019-125 SCREW,S/T,#10X1-1/4,PANHD,PHIL 15
WBHCN020-019 WASHER, SNAP CAP,.75 OD X .203 16
30965-101 BLOCK, SIDERAIL FILLER, BLACK, 17
37045-102 PLATE, GUARD, PAINTED, M9.1, 18
32246-103 CAP, END, SIDERAIL, LEFT, 20
32351-502 LABEL, CAUTION GRAY 21
37568-102 LABEL, SIDE RAIL, REAR, LT 22
33137-101 FOOT, 905E 9.1 (NEW INCLINE) 23
PKCN019-075 SCREW,S/T,#10X.75,WSHHXHD,ZN 24
CCKN025-075 SCREW,SKHD,1/4-20X0.75,BLK ZN,LK 25
32234-102 CLAMP, HANDRAIL, LOWER, 26
30963-101 PLATE, NUT 27
37598-102 LABEL, SIDE RAIL, FRONT, LT, 29
36108-103 ASSY,DRIVE ROLLER 30
35618-101 MOTOR, 1.5 HP CONTINUOUS DUTY, 31
10217-103 BELT, DRIVE, 280J10 POLY V 33
32560-101 FAN, MOTOR 36
10133-114 RING,RETAINER,1/2 X.042,EXT 37
33891-101 CAP, END, PLASTIC 38
HCRN025-075 SCREW,HEX,GR 5,1/4-20X3/4,SIL ZN 39
33469-102 FLYWHEEL, 40
32947-101 LABEL, FLYWHEEL TARGET, WITH 41
WALCN025-006 WASHER, SPLIT LOCK, 1/4 MED, 42
31902-102 ASSY, LIFT COLUMN, 9.2,PAINTED 43
33378-106 ASSY, LIFT COLUMN, PAINTED 43
50914-109 ASSY, LIFT COLUMN 9.2S, 9.NT 44
50968-101 ASSY, LFT JACK, 9.2,9.2S,9.20 44.01
30933-106 TRIM, SIDE RAIL, RIGHT, 9.1 46
31315-101 BEARING, LIFT JACK, 905E 9.1 47
45676-137 ASSY, LINE CORD, 120V, 15A , 137" L 49
10435-101 CKT BRKR,250V,MAGNETIC,ROCKER, 50
10427-111 FUSE,SLOW,.25A,250V,1/4 DIA 51
WACN019-005 WASHER, FLT, #10X.500X.049,ZN 52
31551-103 INDUCTOR, 6.7MH, 3A, W/LEADS, 53
31747-103 HOOD, PLASTIC, GRAY 54
37344-101 BUSHING, SNAP, ID 1.50 55
50981-101 KIT,PCA, 2ND GEN LOWER, 9.2S,W/CABL 56.01
36054-103 TRIM, LIFT COLUMN, PAINTED, 57
31656-104 ASSY, INTERCONNECT CABLE 9.2S 58
10123-102 CABLE TIE, 3-7/8 LONG,WHITE,NYL 59

9.2s (serial code 51)



TAKN025-050 SCREW,BTHD,1/4-20X1/2,BLK ZN 60
WAMCN025-002 WASHER, LOCK, EXT TOOTH, 1/4 61
11091-102 FERRITE,FOR FLAT RIBBON CABLE, 62
37019-501 LABEL, HOOD PANEL, UNIVERSAL 64
50918-113 ASSY, HANDRAIL, RIGHT, 9.1, 65
32998-103 ASSY, FAILSAFE CORD 66
50922-110 ASSY, UPPER HOUSING, 9.2S 72
32922-104 HOUSING, DISPLAY,GREY,9.1, 72.01
32988-105 LABEL, UPPER HOUSING, 9.2S 73
37598-101 LABEL, SIDE RAIL, FRONT, RT, 74
32400-102 LABEL, BELT TRACK GAUGE, 78
36355-101 RUNNING BELT,SIEGLING,17 X 110 79
37568-101 LABEL, SIDE RAIL, REAR, RT 81
PGKN016-050 SCREW,S/T,#8X1/2,TRS,PHIL,BLK 82
10036-101 CLAMP,CAPACITOR,2.0 NOM 83
10035-108 CAP,AL-E,2200UF,200V,2.02 X3.69 84
10479-101 CAPACITOR CAP,2 OD X 1 HIGH 85
10400-103 PIN, HITCH, .093 DIA, SILVER CAD, # 87
31630-105 CHASSIS,MOTOR MOUNT 90
10332-101 MOUNT, CABLE TIE 91
10401-102 PIN, CLEVIS,3/8 X 2 1/4, 9.2 92
MHCN019-038 SCREW,MCH,10-32X3/8,PANHD,PHIL 94
KGCN016-013 LOCKNUT, STARWASHER 8-32, HEX 95
MGCN016-025 SCREW,MCH,8-32X1/4,PANHD,PHIL, 96
PBCN016-050 SCREW,S/T,#8X1/2,PANHD,PHIL,ZN 97
EMKN008-025 SCREW,SET,M8-1.25XM25,KNRLDCUP 98
31894-101 ASSY, CABLE, CAPACITOR TO 99
32990-106 PCA, DISPLAY, 1.4, 9.2S 104
31536-103 CHASSIS, UPPER ELECTRONICS, 105
37575-101 LABEL, CONTROL PANEL, 9.2S, 106
37567-101 LABEL, ACTIVATE 9.1, 9.2S 108
31773-106 LABEL, OFF 109
37567-102 LABEL, OFF, 9.1, 9.2S 109
31772-102 LABEL, WINDOW SPACER, CONTROL 110
31337-101 KEEPER, MAGNET, 905E 9.1 9.2 112
WBCN050-010 WASHER, FLT, 1/2, ID=.531, 113
33643-105 PLATE, DRESS, PAINTED 116
31759-101 BRACKET, HOOD MOUNTING, 9.1 117
10104-118 TAPE, (FROM 100' RL), 3/8 TO 119
CAKE031-125 SCREW,SKHD,5/16-18X1.25,BLK ZN,LK 121
CAKN031-150 SCREW,SKHD,5/16-18X1.50,BLK ZN,LK 122
CAKN025-150 SCREW, SKHD,1/4-20X1.50,BLK ZN,LK 123
PBKN019-100 SCREW,S/T,#10X1,PANHD,PHIL,BLK 124
10106-101 RUBBER BAND, 2 X 3/4 125
10136-101 CLIP, U TYPE, TINNERMAN, #8 129
MGKN013-025 SCREW,MCH,6-32X1/4,PANHD,PHIL, 130
MHCN019-025 SCREW,MCH,10-32X1/4,PANHD,PHIL 131
PACN019-050 SCREW,S/T,#10X1/2,PANHD,PHIL, 132
KHCN019-013 LOCKNUT, STARWASHER, 10-32, 135
HNCN019-075 SCREW,MCH,10-32X3/4,HEX,ZN 136
MAACN019-075 SCREW,MCH,10-32X3/4,HEX,ZN 136
MACKN025-125 SCREW,MCH,1/4-20X1-1/4,FLTHD,HEX 137



PBKN019-050 SCREW,S/T,#10X1/2,PANHD,PHIL, 139
EKKN031-050 SCREW,SET,5/16-18X1/2,KNRLDCUP 140
36554-101 LABEL, DO NOT ROTATE 142
37210-101 FRICTION STRIP, M9.1, M9.2S 144
KDCN013-010 LOCKNUT, FULL,6-32,ZINC PLT 145
KDCN011-008 LOCKNUT, FULL, 4-40,ZINC PLT 146
10401-101 PIN, CLEVIS, 3/8 , SILVER CAD 147
31655-105 MOTOR, LIFT ACTUATOR 148
37437-102 LABEL, FUSE, FIRE HAZARD 151
37176-102 SPRING, BED SUPPORT, M9.1, 152
33272-101 LABEL, CAPACITOR DISCHARGE 153
33271-152 LABEL, FUSE VALUE, SLO-BLOW 154
37061-101 SHIM, BED, M9.1, M9.2S 156
31148-101 ROLLER, REAR, (WHEEL), 157
10237-101 LOCKNUT, 7/8 ,NYLON,BLACK 158
10186-101 WRENCH, ALLEN, 5/32 223
10186-102 WRENCH, ALLEN, 1/4 224
10186-103 WRENCH, ALLEN, 3/16 225
10123-101 CABLE TIE,11 LONG,WHITE,NYL 230
36141-101 SHIPPER,BOTTOM,9.10,9.20,9.20S 232
36142-101 SHIPPER, TOP, 9.10,9.20,9.20S 233
36907-103 SHIPPER, HANDRAIL SUPPORT, 234
36911-104 SHIPPER, LIFT MECH, 921I,921SI 236
31326-102 SHIPPER, DISPLAY BOX, 905E 9.1 237
36678-108 SHIPPER, FOAM BLOCK, RIGHT 240
36678-107 SHIPPER, FOAM BLOCK, LEFT 241
31992-105 KIT, HARDWARE, M9.2S 244
50927-116 ASSY, SHIPPER, 9.1, 9.2S 249
20036-101 TUBE, LIFT EXTENSION 251
37171-101 LABEL, SHIPPER, SOFT DECK FLAG 262
WATNN020-002 WASHER, LK-INT, #10, ID=.200, 263
20002-101 BRUSH, MOTOR (YP00507) 990


	9.2s (serial code 51)1
	9.2s (serial code 51)
	9.2s (serial code 51)


